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Parts List for the CE type of HYBS-56M Band saw



Index Part

No. No. Description Size Qty.
1o TS-0051031..ccccvveeeeeiiiiiieieeeeenn, Hex Cap Bolt........ccccvvveeeieeeee e, B5/16"X3/4" ..o 4
2 TS-0561011......cccvvvveiiiieneiiiienn, HEeX NUL .. LA i 1
i JU TS-0680021.......cccovvvvivieereeeen, Flat Washer.........ccooccvieveieiieeeeee, LA e 1
4. HVBS56M-04........ccovveeeeiiiinne 53 7= (o I =T o SO 4
4-1....... HVBS56M-04-1 ........cvvuvmnnnnnnnnnn CroSS BracCe......ccoovvieieee e 2
5 HVBS56M-05.......ccccevvveeeiinneee WASHET ... e ——— 6
T HVBS462-006.........cccvvveeeeeiinnnns Cotter Pin ... 1/8"X1" e 4
T HVBS56M-07......ccvvveeiiiiinennne AXIE .. e 1
8. TS-0680031....cccccevvvvviiiiereeeen, Flat Washer........ccccoocevieieeeeee, B5I16" ..o 36
(S HVBS56M-09.......ccccceeviiiirennne WREEL ... e 2
11........ TS-0051051.....ccevvvieiiiiieeeiiieenn, Hex Cap Bolt ........oocvveiiiiieiiiiiieceiee, 5I16"X1" .evviieiieeee 4
11-1..... HVBS56M-11-1 .......ccccvvvrveernnn. Carriage Bolt .......c.ccovvvviiviiiiie i, 5/16"X3/4" ...oeeveeeien 16
11-2..... TS-0051051.......oevvevirrieeniiieennn Hex Cap BOolt.......cccoovuieiiiiiiiie e B5I16"X1" .vveieiiieeee 6
12........ TS-0561021......ccvvvveiiiiiieiiiienn, HeX NUL .. 5I16" oo 27
13........ HVBS56M-013.......ccoeevevviinnnnee Adjustable FOOL ........covviiiii et e 2
14........ HVBS462-014.......cccvveveeeiinneee Floor Stand Handle .............oocciiiiiiiiiiiies e 1
15........ HVBS462-015......cccccceeeeeviieee AdJUSEING RO ...t ceree e 1
16........ HVBS462-016E ...........cccvvvnnnnns =Tl 1 Tol @] { o SRR 1
17........ HVBS462-017.......ccvvvvveeeeiiinnns Y70 1110 To T o Lo SRR 1
19........ HVBS462-019........ccvvvveeeiiiinnns S 0 10] Q] (o] ISP 1
20........ TS-0270021...cccvvvveeeeiiiiieeeeeenn, Socket Set SCrew......cccvvvvvveeeeeevevciieeen, 5/16"X5/16".................. 4
21........ HVBS462-021........ccevvveeeeiiinnnns StOCK STOP RO ... cevce e e 1
23........ TS-0680031....cccccevvviriiiieneeennn, Flat Washer........ccccoeccvieveiecieeeeee, B5I16" .o 2
25........ TS-0051031...cccvveeeeeiiriiieeeeenn, Hex Cap Bolt ..., 5/16"X3/4" ..o 1
26........ HVBS56M-026E .............ccvveeee. PIUmM KNOD ... e 1
27........ HVBS462-027.......cvvvveveeeeiiinns Wheel Handle..........ooeviieiiiiieecc et e 1
28........ HVBS462-028........cccvvveeeeiiinnnns HaNd WHEEL.........o e e 1
30........ HVBS462-030........ccccevvveeeenen. E-RiNG .oooiiiiiiei e ELO0 ., 1
31........ TS-0051041...cccevvveeeiiiiiineeeeenn, Hex Cap Bolt ..., BI16"X1" v 2
32........ HVBS462-032.......cccevvveeeeiiinnns =T To [ od (= SRR 1
33 HVBS462-033.......ccccevviieeeeen. VISE NUL...eiiiiiiiiie e e e s e s 1
34........ HVBS462-034.......cccvveeeeeiinnnee Moveable ViSe Plate..........c.oovviiiiiiiiieeies ciiieeee e e sesiieeee e 1
35....... TS-0680041....ccceeveeeiiiriinnennnnn, Flat Washer.........cccccveeiiee e, 3/8"XL" e 6
36........ TS-0090061....cccvvveeeiirrriineenennn, Hex Cap BOlt..ooooooiieeeeee e, 3/8"x1-1/4".................. 1
37 HVBS462-037E ......cccoccvvevennnen. 2T o [T OTPRPRRPRTN 1
38........ HVBS462-038........ccevvveeeiiiinnnns Cross Round Head Screw.............cc........ 3/16"X3/8" ... 2
39........ HVBS462-039......ccccceevvveieenen. SCAIE. . e 1
44........ HVBS462-044E ........ccccoovveennen. Electric Cable .......cccociviiviiiice HO5RN-F........cocvveeens 1
45........ HVBS462-045.......ccccovviveeeenee NUL PIALE ... e 1
45-1..... HVBS56M-045-1 .......covvvveevinnns Spring Handle Bracket ..........cooovciiiiiiiies voviiiiiieeeeee e eesieeeeeeen 1
46........ HVBS462-046.........cccvvveeeeiiinnns Spring AdjUSING SCIEW .....ccvveeiiiiiiiiieiies cevieiiiireee e e e e e s e ssnreee e e 1
47........ HVBS462-047......cccvvveeveeeeeiinns SPIING ceeieee e —ee e ——————————————————— 1
49........ HVBS462-049.......cccccvvveeeeiinnns Mitering ViSe PIAte .......ccceeeiiiiiiiiiiiiiie e i ee e 1
50........ TS-0081031...cccvvvveeeiiiniiieeeeennn, Hex Cap Bolt ..., 5/16"X3/4" ... 5
51........ TS-0680031....cccccevvviriiiiereeeen, Flat Washer........ccccoecciveveieiieeeee, B5I16" .o 3
52........ TS-0081071....ccvvveieiiiieeeeiiieenn Hex Cap BOolt.......ccooviviviiiiiiiiice e, 5/16"x1-1/2"................. 1
53....... TS-0091071.....ccceeevveeeeeeeeeeeee HeX Cap SCreW ........eeveeeeneniininnnenennn TIL6"X2" v 1
54...... HVBS56M-054E ...........cccovvunnens PiVOt BraCKet ..o i ee e e e e s e e e 1
57........ HVBS56M-057.......cccvvveeeeiiiinnns Adjustable Bracket Assembly LH............ cccooeiviiiieieee e, 1
58........ HVBS462-058........cccoocvveeeeen. KNOD .o LA i, 1
59........ HVBS56M-059E ........ccvvveeevinnns Blade Back Safety COVEr .......uuvviiiiiiiiiiir evveee e 1



Index Part

No. No. Description Size Qty.
59-1..... HYBS56M-059-1E.............c....... Pan SCreW ......cvevveiiiiieeiiiee e L/A'X3/8"L .. 2
............ HVBS56M-CLB/CE.................... Caution Label for Blade Back Cover (not shown)........................1
60........ HVBS462-060...........cccvveeennnen. C-CliP et S10 . 4
61........ BB-6000ZZ .......coccvvvveeiiireeann, Ball BEaring .........coevvvveeeiiiiiieeiiiiene e 6000ZZ......cccvvvvvraanne 6
62........ HVBS462-062........cccccoevveeeenne GUIE PIVOL....ciiiiiiiiie et e 2
............ HVBS462-062A.......................... Center Shaft Assembly (Includes: #60-62) ...............ceeecvvvvneeee 1
62-1..... HVBS462-062-1 .........ccvvvrennnne. Centrifugal Guide PiVOL ..........cociiiiiiiiiies vt 2
............ HVBS462-062-1A...................... Eccentric Shaft Assembly (Includes: #60,61,62-1) ......................1
63........ HVBS462-063.......cccceeeeeviinnnnen. Bearing Shaft Pin ... e 2
64-1..... HVBS462-064-1 ........ccvvvernnnenn. Blade Seat Left.......ccviiiiiiiie e e 1
64-2..... HVBS462-064-2 ........ccvvvevrnneenn. Blade Seat Right ........ccoviiiiiiiiiie e e 1
65........ HVBS56M-065.........ccccceevvnnneee. Adjustable Bracket-Assembly RH ........... ccooveiiiiiiiiiieeeeee s 1
66........ HVBS462-066............cccvvveennnen. LOCK KNOD .ot e 1
67........ TS-0720081......ccevvvveeiiieeeiiieenn. LoCk Washer ........coccveveiiiiiieiiiiee e B5I16" eoiiiiiieiee e 2
69........ HVBS462-069........cccceveeeeiiinnnns Bearing GUAId ..........ccouveiiiee e e st e e e e e e e e 1
70........ TS-0561031.....cccvvvveiiiiineiiiienenn HEX NUL . 38" i 4
70-1..... HVBS56M-070-1 .......cccvvvveennnnn. HeX NUL . B8 i 2
1. HVBS462-071.....cccccveeviiiieeenne Blade WHheEel DIIVE........cuvviiiiiiiie i e 1
72........ HVBS462-072........ccoovviviiiiiinnnnn. BEANNG COVET ...ttt ttrte e e e e e e e e srrrrre e e e e e e e anes 2
73........ HVBS462-073......cccccevviieeeeeen, KBY it BXB5X25...iiiieiiiee e 3
74........ HVBS56M-074........cccccveveeen. C-CliP et S15. 1
75........ HVBS462-075......ccccccevivveeeeenen. Hex Cap Bolt (w/Washer)..........ccccoeeneee. LA'XLI2" oo 8
T7........ HVBS462-077.....cccceevviiieeennnen. [dle Blade WHEEI ........cocuuiiiiiiiiiiic i e 1
78........ TS-0680031......ccceveivviireeiiinnnenn Flat Washer.........cccooovviiiiiiiiee e, B5I16" ooiiiiiieeiieee e 2
79........ HVBS462-079......cccccevviivereennen. Blade Tension Knob..........ccccccoecviveinnen. B8 e 1
80........ HVBS462-080.......ccccccovvvveennen. 1] o 1] o PSR OUPPPRPRRRN 1
81l...... HVBS56M-081........c.ccccvvveennne SAW BOW .ttt cee st e 1
82........ HVBS56M-082........cccovcvvveenen. LT = ] = PP 1
83........ TS-0070031....ccvvvveeiiiiieeniiieennn CaP SCrEW ...eeie it 1/2"x1-1/2" ..o 1
83-1..... HVYBS56M-83-1E....................... Cap Screw w/ Hole for Pan Screw........... 1/2"x1-1/2" ... 1
84...... HVBS56M-084...........covvvveininnnnns MOtOr MOUNt PIALE .......cooviiieeiiiiie e e 1
84-1..... HVYBS56M-084-1 .........ceveennen. TENSION BraCKe! ....cciiiiiiiie ittt et 1
85........ HVBS463-085E ...........cveveennnnen. 1Yo (o] ST 1/3HP 50hz ................ 1
............ HVBS463-085-01E.................... Capacitor Cover (N0t ShOWN) ......ccccceeveees voviiiiieeeeee e scciiiieeeeee e L
............ HVBS462-085-02E.................... Capacitor (not shown)............................. 150MFD 125VAC.........1
86........ HVBS462-086............cccvvveennnen. MOLOT PUIIEY ...t et 1
87........ BB-6202Z7 .......coccvveeiiiiieen, Ball Bearing ........ccoevvvvereiiiiiieeeiiieee e 620277 .....coveviiiiaann 6
88........ HVBS462-088........cccceveveeeeenns Bearing BUSNING .......cooiiiiiiiiiiiiieece et e e 1
89........ OS-15375 .o Ol SEAI ...t e 2
90........ HVBS462-090........cccccocvveveennnnen. Transmission Wheel Shaft ..........cccccccvis v 1
91........ HVBS462-091.........cevvvviieiininnnne WOIM GBAN ...ttt e 1
92........ HVBS462-092..........uvviinnn, Gear BoX GasKet.........ceeiiiiiiieiiiiiie s vt 1
93........ HVBS462-093.........oenn, Gear BOX COVEI....ccceiiieiiieeeeeeeee ettt ettt 1
9........ HVBS462-094........cccevveeeeeiinnns Worm Gear (W/Shaft) .......ccvviiiiiieiiiiiit e 1
95........ HVBS462-095.......ccccceeivveeeenee SPING PNt e 1
9%........ HVBS462-096........ccccceveveeeeens Bearing BUSNING .......cooiiiiiiiiiiiieccc et e et 1
97........ HVBS56M-097E .........cccvvvennnee. Pan SCreW .......ccvvvveiiiiiie e L/A'X3/8L" ... 3
929........ HVBS462-099.......ccccevvvvveeennn, S o= 1o ] RPN 1
100...... HVBS462-100.......ccccccevivvieennnnn Flat Cross Head Screw ..........ccccveviivneeen. 5/32"X3/8" ...t 8
101...... HVBS462-101.......ccccccvveveeees WOrm Gear PUIIEY ...........ooociiiiiiiie et e 1
102...... TS-0720081......c.covvvveviieieeiiieen. Lock Washer ........coccvvveviiiieeiiiieee e, BI16" eoiiiiiieeeeee e 2
103...... HVBS462-103........cccceveeeeeeees Blade Tension Sliding Plate ...........cooovvit oveeeiiiiicceieeeee e, 1
104...... TS-0270051......ccvvvveiiiiieeeiiieenn, Socket Set SCrew ......cvvevvcveeeeviiieeeennne, 5/16"X1/2" ... 3
105...... HVBS462-105.......ccccccevvereeenen. ST o1 o 1 T o R PRRRRRN 1



Index Part

No. No. Description Size

106...... HVBS462-106........ccccovveeeieennn Sliding Plate Draw BIocK ...........ccccooviiiis viiieiiieeen,
107...... HVBS462-107......cccoveviiieiieenne Blade Wheel Shaft...........ccocoeiiiiiiiiiiies i
108...... HVBS462-108........cccccveeiieeeen. Shaft BIOCK ....c.eveiiiiiiiiii it e
109...... HVBS462-109........cccceeeeeeeeis Blade Tension Sliding Guide.............ccccv weveieieiiiinns
110...... HVBS462-110E .........ccoevveeennnes Motor Pulley Cover Assembly .........ccoccet weeeieieiniiiins
............ HVBS56M-CLC/CE ................... Caution Label for Pulley Cover (not shown) ..............
111...... TS-0680031.....cccuvveiiiieiiieeiiennn Flat Washer ..........ccoocoiiiiiniiiee 5/16"..........
112...... VB-A22 ..ot V-Beltuniiiiiii A22............
113...... 414301 Blade ..o e
114...... TS-0680041.....ccceviiiiieiiieeiinn. Flat Washer ..........cccocoeiiiiniiee 3/8" ...
116...... HVBS463-170.......ccccviveeeriieanne W€ PlUG ..ot e e
117...... HVBS463-171.....ccccveviiieieenee HEX SCreW ......cooviiiiiiie e 3/8"x1-1/4".
120...... HVBS462-120.......cccccvveeiieeanne. BUSKHING ..ot e
122...... TS-0561041.....ccoiiiiiiiieiiieeien, HEX NUL .. 7/16" ..........
123...... TS-0050031....cccoiiiiiiiieiiieeienn, CaP SCrEW ...coueieiiiee ettt 1/4"x3/4" ....
124...... HVBS463-124........cccovveeeeennn Machine SCrew.........ccocoeevieeiiiee e, 3/16"x3/4” ..
126...... HVBS462-126.......ccccvcveeiieenne. BUSKHING ...t e
132...... HVBS462-132......cccceeiviieiiien Blade Guard-Right............cocoiiiiiiiiiiiie e
132-1... HVBS462-132A ..o, Blade Guard-Left..........cocooiieiiiiiiiiiiiies e
159...... HVBS463-159E .........ccoceevvennen Plum Handle SCrew..........cccceeiiiiiiiiiiies e
............ HVBS56M-BS/CE...................... 5BOHZ Blade Speed Label (not shown).... ..................
............ HVBS56M-ID/CE........................ CE's |.D. Label (not Shown) ..........ccccoceies viiiiiiiieenns
............ JM-56M.......cccvvveiiiiiiiiiiiiieeee.. Stripe Decal (N0t ShOWN) ..t i,
207...... HVBS56M-207E ........cccccvveennen. POSItION PiN ..o e
208...... HVBS56M-208E ...........cccueeneee. Plum Handle .........oooiiiiiiieccies e
218...... HVBS56M-218E .........cccccvvennee HEX NUL .. et
219...... HVBS56M-219E .........ccccoveenene. HEeX Cap BOlt.......coovviiiiiieiiieeiiee s e
219-1... HVBS56M-219-1E...................... Hex Cross Cap Bolt.......ccocoeeviiiiiiennnen. 1/4" x 3/8"L
220...... HVBS56M-220E .........cccccovennee WaASHET ... e
221...... HVBS56M-221E ........ccoceevveennen Switch Cut Off BaSE .....coveeiiiiiiiiieniieeis e
224...... HVBS56M-224E ............cccueeneee. SWItCh BASE......ooiiiiiiiiiiiic et e
225...... HVBS56M-225E .........cccecvvennee Hex Cross Cap Bolt........ccocoeevieiiiieennen. 1/4" x 3/8"L
226...... HVBS56M-226E ..........c.coueennee CE Push Button SWItCh .........ccovceiiiiiiiis e,
227...... HVBS56M-227E ........ccceevveennn. Star Washer ..o 3/16"..........



HVBS-56M
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colour of strands Litzenfarben couleur des cordons PE
BK black schwarz noir L1
WH white weild blanc N
BU blue blau bleu ) =
YE yellow gelb jaune m o
RD red rot rouge
BN brown braun brun 0 1 1 3
GY grey grau gris AL N
GNYE | green-yellow grun-gelb vert-jaune - }>2
oG orange orange orange
VT violet violett violet

meaning of symbol Bedeutung der Zeichen | interprétation L
M motor Motor moteur D Z E
S switch Schalter interrupteur @ @ o
C condenser Kondensator condensateur = N
E electronic unit Elektronik Einheit unité électronique =) )
F fuse Sicherung fusible oo - T
RS |reversing switch Drehrichtungsschalter | commu. droite/gauche C S =
CS centrifugal switch Fliehkraftschalter déclencheur centrifuge
oL overload cut-off Uberlastschutzschalter | déclencheur surcharge
LS limit switch Positionsendschalter micro
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